
DDeessaalliinnaattiioonn  CCoonncceennttrraattee

MMaannaaggeemmeenntt  PPoolliiccyy  AAnnaallyyssiiss  

ffoorr  tthhee  AArriidd  WWeesstt

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





Desalination Concentrate Management Policy 

Analysis for the Arid West 

 



About the WateReuse Research Foundation 

The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
States and abroad in their efforts to create new sources of high quality water for various uses 
through reclamation, recycling, reuse, and desalination while protecting public health and the 
[...]
WateReuse Research Foundation 83 

During Step 2 there are often many back-and-forth discussions between the proposer and 
EPA. There is no time clock for this step.  

Step 3. Draft permit decision. After the technical review, EPA makes a preliminary decision 
whether injection can occur without threatening USDWs. If protection is assured, EPA 
issues: 

 a Statement of Basis that details the EPA’s permit decision and conditions of the permit 

 the draft permit 

 materials for public notice 

Step 4. Public notification and opportunity for public comment. EPA publishes a public 
notice in the local newspaper and on its website. The public has a minimum of 30 days to 
comment. A public hearing may be conducted, and the public comment period is 
automatically extended until the close of the public hearing. 

Step 5. Final permit decision. EPA must review and respond to all relevant comments, 
revise the draft permit if necessary, and issue the final permit decision. The final decision is 
effective when signed by the director or delayed 30 days if comments were received (to 
provide the public an opportunity for an appeal). EPA has the technical authority but can be 
challenged for procedural matters. Appeals can only be filed by an individual who has 
previously commented on a draft permit, and such appeals can only pertain to that particular 
section of the permit that was previously the subject of that individual’s comments.      

In practice, an additional step occurs between the time when the well permit is accepted and 
EPA provides permission to inject. This step is included to allow for testing and inspection of 
the well. Requirements for this step are identified in the permit under Well Operation, 
Requirements Prior to Commencing Injection. 

Step 6. Authorization to inject (not specified in EPA’s guidance document, but in the 
permit requirements). The final permit decision (Step 5) is only for permission to drill, not 
to inject. From when the permit decision is signed, the utility has 1 year in which to complete 
the well. During this time, the district is to provide data to EPA that may include a step 
pressure test, core pressure tests, and cement bonding logs. Authorization to inject is only 
provided after EPA is satisfied with the construction and performance of the well.  

A utility can request an area permit, in which more than one well is identified in the original 
plan. Only one well needs to be drilled within the 1 year period after the final permit decision. 
ECCV identified three injection wells in its permit application, but only one well has been 
constructed,  

The overall permit is only valid for 10 years, at which time the utility must reapply.  

  



 

84 WateReuse Research Foundation 

10.3 Permitting Challenges and Opportunities 

ECCV’s Northern Water Supply Project was initiated in 2002 when ECCV first obtained the 
South Platte water rights. During the first phase in 2002 through 2006, ECCV began 
developing the wellfield. The first well became operational in 2006. It was recognized from 
the outset that there would be water quality issues that would need to be addressed to obtain 
the full use of the available rights. Different treatment options were assessed from 2002 to 
2006. 

ECCV began evaluating options for disposal of the desal brine in 2006 and selected DWI as 
the primary disposal option. ECCV began assembling the information necessary for well 
approval, which included visiting and reviewing information from oil and gas injection wells 
in close proximity to the site. The district also began talking with large and small municipal 
and other stakeholders. During these discussions, three common questions emerged that 
needed to be addressed: 

1. What is the potential for causing earthquakes? 

2. What is the difference between this and hydraulic fracturing?  

3. What will be the impact on local wells?  

The timeline for the ECCV permit is provided in Table 10.5. 

10.4 Lessons Learned 

In the course of the project, a number of key lessons were learned. 

Step rate test (SRT) requirements. The original step testing of the well was completed with 
four steps (instead of the seven defined in the procedure) based on water supply limitations 
and discussions with EPA. These steps were performed in a manner that EPA deemed 
satisfactory, and EPA authorized an injection pressure of up to 1485 psi. To obtain a higher 
surface injection pressure, EPA requested additional pressure steps. EPA also strongly 
recommended obtaining a downhole pressure reading “to provide test results that do not 
include pipe friction and can be more easily interpreted.” 

When ECCV went to repeat the SRT, a wire was run down the well with a pressure 
transducer. During the experiment, unexpected vibrations were experienced at the well head 
that caused the wire to snap. The cable and pressure transducer ended up at the bottom of the 
well. After repeated attempts, ECCV was able to retrieve all but the last 1000 ft of wire, 
remove the production tubing, and reset the production packer. This wire and the pressure 
transducer remain at the bottom of the well. The utility estimates that the SRT test would 
have cost $60,000, but with efforts to remove the wire and complete the SRT, the cost rose to 
almost $225,000.  

ECCV is in negotiations with EPA regarding the test results without the downhole pressure 
information. The SRT guidelines do not specify downhole pressure. Although the utility 
agrees that it would be good to have downhole pressure data, it is concerned with attempting 
to do this again. The costs to perform work on the injection well can increase significantly 
and quickly. Before work is completed on the injection well, a careful evaluation of the goals 
and potential risks should be performed.  
  



 

WateReuse Research Foundation 85 

Table 10.5. Permitting Process Timeline 

Item Submitted Date 

EPA Statement of Basis June 1, 2009 

EPA Draft Permit (prepared) November 2009 

EPA Draft Permit Approved February 10, 2010 

Authorization To Inject and Minor Modification December 21, 2011 

Note: EPA=U.S. Environmental Protection Agency  

Effective planning. The combination of being able to blend water, short-term purchasing of 
Denver Water, and a slowdown of the economy all provided ECCV with the necessary time 
to design, obtain the necessary permit for, and construct the desal facility and injection well. 
This allowed the utility to address growth and economic conditions in an effective manner.  

Hydraulic fracturing changes the level of interest. The original well application and 
approval occurred before hydraulic fracturing by natural gas producers began to receive 
widespread public interest. With the increase in public concern over fracturing practices of 
the oil and gas industry, ECCV has noticed increased attention by EPA and others to their 
permit and operations.  

Addressing past history of earthquakes. Because earthquakes were observed with an 
injection well in the area in the 1960s, EPA requested additional information during the 
technical review for the draft permit. ECCV had to conduct substantial research to prove that 
it will not be injecting into the same formation. ECCV is required to monitor for earthquakes 
in a 5 mile radius of the injection well. 

Water rights issues. Water that is injected is considered a consumptive use. Therefore, ECCV 
needed to obtain sufficient consumptive water rights. 

Differences between oil field outfits and municipalities. Drilling a 10,000 ft deep well 
required using well drillers that typically work in the oil and gas industry. Because oil and gas 
is regulated by a different agency with different rules, the drillers were unaccustomed to the 
more stringent requirements associated with Class I wells.  

Level of risk. There is also a difference in the amount of risk assumed by owners in oil fields 
and municipalities. Municipalities often have contracts that are based on completion and 
satisfactory demonstration. Owners in oil fields recognize the risks of nonfunctioning wells 
(i.e., dry holes) and therefore do not hold the drillers responsible. This assuming of the risk of 
a dry hole shifts the burden on the owner and reduces the cost of well construction. ECCV 
changed the well construction contract to assume more risk after the initial construction bids 
were received. The work related to retrieving the pressure transducer in the second SRT was 
completed using oil field practices, which place most of the risk on the owner.  

Mineral rights. Had oil or gas been found in the target formation, the mineral leaseholders 
would have rights to the well and could assume ownership with appropriate compensation. 
Although this did not occur for the ECCV well, it was another potential risk that ECCV 
assumed when drilling the well.  





 

WateReuse Research Foundation 87 

Chapter 11 

Vero Beach 

The groundwater desalting facility at Vero Beach, in Indian River County, FL started 
operations in 1992 as a 2 mgd facility. The plant, which uses RO technology, is now being 
expanded to 6 mgd to meet growing water supply needs for the community. Tables 11.1 and 
11.2 provide basic parameters for the facility and source water quality. 

Table 11.1. Plant Description 

Start date 1992 

Operating capacity 2 mgd (6 mgd at build-out) 

Water source Groundwater wells 

Pretreatment 5 µ cartridge filter, antiscalant, sulfuric acid 

Membrane system Single-train, spiral-wound polyamide Tri-Sep low-pressure 

Recovery 75–85% 

Product post-treatment pH adjustment with caustic soda; product blended with water from lime 
softening plant to improve quality 

CM  Past: surface discharge to a canal and then to a river 

Present: DWI 

Concentrate post-treatment Past: forced air stripping for H2S removal and increasing dissolved 
oxygen—required for surface discharge 

Present: none 

Notes: CM=concentrate management; DWI=deep well injection; H2S=hydrogen sulfide 

 

Table 11.2. Feed Water Quality  

Water Quality Parameter mg/L 

Na 191 

K 11.3 

Ca 62.8 

Mg 47.4 

HCO3 200.1 

Cl 367 

SO4 95.3 

TDS 900 

pH 7.75 

Notes: Ca=calcium; Cl=chlorine; HCO3=hydrogen carbonate; K=potassium; 
Mg=magnesium; Na=sodium; SO4=sulfate; TDS=total dissolved solids 



 

88 WateReuse Research Foundation 

As the Vero Beach situation reflects, permitting issues such as those for DWI can be 
complex, and the choice of DWI can be driven by changes in regulatory policy on other 
disposal options as well as by the need to expand plant capacity where other disposal options 
are capacity limited.  

11.1 History of CM Challenges 

Since beginning operation in 1992, the RO facility concentrate has been discharged via a 
5750 linear ft, 16 inch diameter polyvinyl chloride pipeline into a 52 linear ft, 24 inch 
diameter pipe that connects to the Indian River Farms Control District Main Canal. The canal 
flows east 4300 ft and discharges to the Indian River Lagoon, a Class III marine water body. 
The outfall is a designated Outfall D-001. It includes 50 ft of submerged 24 inch diameter 
pipe and is located about 100 ft downstream of the salinity barrier in the canal. In the original 
NPDES discharge permit, the canal was considered a Class III freshwater body. As seen in 
similar systems, tidal influences of the estuarine system on the tributaries create significant 
problems in trying to meet freshwater criteria. The concentrate was too salty for the canal and 
too fresh for the lagoon. A big issue was which test organism to use in whole effluent toxicity 
tests. When the permit was renewed, the canal was reclassified as a Class III marine water 
body, which alleviated chloride and TDS concerns/exceedences.  

The concentrate was determined to have major ion toxicity from calcium and fluoride. The 
facility was under a consent order to initiate a petition for variance from acute toxicity 
standards for fluoride, and a variance was given. Permits for mixing zones were granted for 
gross alpha, combined radium, and fluoride. Some exceedences for nickel and copper have 
been attributed to laboratory error. Biodiversity monitoring was required. 

Within the past few years, a diffuser was installed because there was insufficient dilution in 
the receiving water. Even with the diffuser, however, the facility cannot expand plant 
capacity using this disposal method; there is not enough stream flow for the mix zones. 

The NPDES permit issued in 2008 for the RO plant (in Florida permits are renewed every 
5 years or if there is a major change in the system) contained total maximum daily load limits 
on nutrients. The Indian River in this segment has experienced violations of dissolved oxygen 
and nutrient standards, according to the Florida Department of Environmental Protection 
(FDEP)’s ambient monitoring data. The segment was also on the 303d (list of impaired 
waters) list for these parameters. The effluent limits contained in the permit for total nitrogen 
(TN) and total phosphorus (TP) are based upon the levels experienced in the effluent for the 
previous permit cycle. These limits are an annual average of 4.0 mg/L and a daily maximum 
of 5.0 mg/L for both TN and TP. At these values, the plant could not expand in the future, 
which was the intent to improve the overall quality of the drinking water and also reduce 
trihalomethanes. The plant exceeded the nitrogen limit under the existing operation and 
received a consent order related to that in 2009. The consent order was resolved when the 
surface water discharges ceased after implementation of the deep injection well.  

The city also operates a WWTP, which was under a consent order for the total load of copper 
and nutrients. The city’s WWTP periodically discharges (0.06 mgd in 2007) treated 
wastewater and continually discharges drinking water byproducts into the Indian River 
Lagoon. The WWTP became operational in 1958, and in 1992 it was converted to a water 
reclamation facility (WRF). The WRF provides water treated to public access reuse standards 
for irrigation use to approximately 500 residents, 3 golf courses, 6 parks, and 1 school, and 
for cooling use at a nearby power plant. The WWTP is directly adjacent to the Indian River 



 

WateReuse Research Foundation 89 

Lagoon and has a permitted wet weather discharge of up to 60 days per year. Excess 
reclaimed water discharges to the lagoon during wet weather and storm events are detrimental 
to the naturally brackish lagoon’s water quality primarily from nutrient loading. The WWTP 
consent order for copper and nutrients was also resolved as a result of the cessation of 
discharge to the lagoon.  

The DWI well method of concentrate disposal and excess reclaimed water disposal has been 
utilized at facilities in Brevard County to the north and St. Lucie County to the south without 
any reported adverse impacts. In 2008, Vero Beach began the process of building a deep well 
for both the WWTP and RO facility. The DWI, now implemented, resolved all the problems 
and will allow expansion.  

11.2 Permitting Process and Regulatory Requirements 

Under the federal UIC Program, FDEP has primacy over Class I, III, IV, and V injection 
wells. EPA Region 4 (Atlanta) has oversight responsibility over Class II wells. Class I 
hazardous wells are prohibited in Florida, but as of 2008 there were 168 Class I wells 
(nonhazardous and municipal WWTP), including more than 50 Class I wells injecting 
municipal desal concentrate. This latter number represents approximately 95% of all such 
wells in the United States.  

FDEP Form No. 62-528.900(1), entitled Application to Construct/Operate/Abandon Class I, 
III, or V Injection Well Systems, is the general application form for all classes and the 
different phases of injection consideration, including a permit for monitoring wells. 
Figure 11.1 represents the UIC Permitting Flow Chart (Roadmap) that was provided by 